
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
IN 

THE REPUBLIC OF INDIA 
 

FINAL REPORT 
VOLUME III  MASTER PLAN FOR PROJECT CITIES 

 
VOLUME III-3  SEWERAGE MASTER PLAN FOR ALLAHABAD CITY 

 
 
 
 
 

 
JULY 2005 

 
 
 

 
 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 
CTI ENGINEERING INTERNATIONAL CO., LTD. 

No. 

GE 
JR 

05-038



 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
[...]
alignment as old sewers wherever possible.  
 
7.4.3 Chachar Nala Pumping Station (Existing) 
 
The existing Chachar nala pumping station is located at the outfall of Chachar nala on the right bank 
of the nala. This pumping station was implemented under the Ganga Action Plan (GAP) to intercept 
wastewater from Chachar nala. The catchment of Chachar nala is included in the area of District A.  
 
Wastewater is pumped through 2 rising mains: 1 x 600mm and 1 x 450mm, through a distance of 
450m to the 54” diameter gravity sewer along Shaukat Ali Marg discharging into Gaughat pumping 
station.  
 
A total of 5 pumps are installed with the following characteristics: 

� 18,000 lpm 13m head – 3 nos. 
� 3,470 lpm 13m head – 2 nos. 

 
The total installed capacity is 1,016 lps and the allowable discharge with 50% de-rating is 677 lps. 
Anticipated peak sullage flows from the tributary of Chachar nala are of the order of : 

� 787 lps in the year 2003,  
� 594 lps in the year 2015 and  
� 278 lps in the year 2030. 

 
The present peak flow in the nala is less than allowable pumping capacity. The implementation of 
sewerage improvements should result in the reduction of nala flow. Therefore the pumping station has 
sufficient pump and rising main capacity if sewerage schemes are implemented as proposed. 
 
The existing sump capacity of 65m3 provides for a holding time of only 1.8 minutes at peak sewage 
discharge in 2015 and is considered inadequate even with a reduction in nala flows. The sump must be 
enlarged by an additional 113 m3 during Stage I. 
 
Pumping station data is presented in Table 7.6 and an evaluation of pumping station capacities is 
presented in Tables 7.7.  
 
Summary of Chachar Nala Pumping Station 

 Design flow    2015:    25.7 mld (average), 594 lps (peak)  
        2030: 12.0 mld (average), 278 lps (peak)  
 Pump      18,000 lpm 13m head  3 nos. 
        3,470 lpm 13m head  2 nos.  
 Allowable capacity  677 lps (50% de-rating) 
 Rising main    600 mm and 450 mm dia, L = 450 m 



Final Report on Water Quality Management Plan for Ganga River
Volume III-3, Sewerage Master Plan for Allahabad City

 

7-5 

 Sump Capacity   178 m3  (Existing capacity is 65 m3) 
 
7.4.4 Gaughat Main Pumping Station (Existing) 
 
Gaughat main pumping station is located near Yamuna bridge on the left bank of Yamuna river. At 
present this pumping station receives almost the entire volume of sewage collected by the sewerage 
system in Allahabad.  
 
Under this Master Plan, this pumping station will receive all wastewater generated in District A, 
including wastewater intercepted at Chachar nala SPS.  
 
The pumping station was designed for an ultimate average discharge of 80 mld and a peak flow of 
1,852 lps. If the sewerage system is re-organized as indicated in the master plan, the average discharge 
in year of 2030 will be 74.4 mld. Therefore the existing firm pumping capacity is sufficient. Pumping 
station detailed data is presented in Table 7.6 and an evaluation of pumping station capacities is 
presented in Tables 7.7. 
 
There are 5 pumps each one with a nominal discharge of 37,000 lpm x 35 m head. The station has a 
total installed capacity of 3,083 lps and an allowable pumping capacity of 1,850 lps with 3 out of 5 
pumps in operation. The pumps are vertically aligned centrifugal pumps and frequently experience 
broken shafts from high torques developed when the pumps get clogged. 
 
The pumping station has a sump capacity of 185 m3. This capacity provide 1.8 minutes of storage at 
peak flow, which is less than the normally required 5 minutes. The sump must be enlarged by an 
additional 332 m3 during Stage I.  
 
Wastewater is discharged through 2 x 900mm dia C.I. rising mains in the initial stretches before 
reaching the bridge. The rising mains on the bridge section are C.I., bolted flange pipe, one of 27” and 
other of 36” dia. The crossing is about 1 km in length and the pipes are attached to the structure. The 
27” dia rising main becomes 30” dia after crossing the Naini bridge and runs for a length of about 1.8 
km up to the Inlet Chamber of Naini STP. The 36” dia rising main gets bifurcated into two mains after 
Naini bridge, one 30” dia of 1.85 km length up to Naini STP and the other 33” dia of 9.25 km length 
up to the chamber of Daini Sewage Farm. These two critical sections of the rising mains are reported 
to have a total safe carrying capacity of 1,840 lps which corresponds to ultimate design peak flow for 
Gaughat pumping station. 
 
As stipulated by Railway Authorities, the sections of rising mains along the Naini bridge cannot be 
replaced by larger diameter pipe and as such the rising main becomes a constraint on the quantity of 
wastewater that can be conveyed across the Yamuna river.  
 
Summary of Gaughat Main Pumping Station 

 Design flow    2015:    67.3 mld (average), 1,557 lps (peak)  
        2030: 74.4 mld (average), 1,722 lps (peak)  
 Pump      37,000 lpm, 35m head 5 nos. (Existing) 
 Allowable capacity  1,850 lps (3 of 5 pumps in operation) 
 Rising main    27” and 36” dia, L = 1,500 m 
 Sump capacity    517 m3  (Existing capacity is 185 m3) 
 
7.4.5 Naini Sewage Treatment Plant 
 
(1) General 
 
Projected flows based on populations in future service area are as follows:  



Final Report on Water Quality Management Plan for Ganga River
Volume III-3, Sewerage Master Plan for Allahabad City

 

7-6 

� 2015: 67.3 mld (average) 
� 2030: 74.4 mld (average) 

 
This section includes information pertaining to the existing wastewater treatment plant at Naini. Data 
associated with the current facilities is limited because record keeping is poor. Physical processes and 
current loadings have been reviewed for capacity against design values.  
 
Detailed analysis of plant process to identify potential improvements for optimizing performance of 
the present treatment plant is beyond the scope of the present Master Planning study. However some 
general observations are made on the basis of site visits and the limited operational data provided to 
the Study Team.   
 
Future loadings to the plant have been projected to facilitate planning of future plant expansions. The 
analysis of present plant capacity and projected wastewater loadings aids in the development of 
alternatives for meeting future wastewater loadings. Preliminary alternatives for meeting future 
loadings have been developed for further consideration. The alternatives range from expansion of 
present facilities to constructing new treatment facilities. 
 
A more detailed study and review of the treatment plants should be carried out before proceeding with 
any planned augmentations. 
 
(2) Facility Overview 
 
The work on this plant was initiated during February 1988 and it was fully commissioned in June 1994.  
The sewage treatment plant in Naini was designed with 3 x 20 mld modules giving a total capacity of 
60mld. There is provision for an additional 20 mld module. Under the proposed Master Plan the 
treatment capacity will be augmented to 80 mld. This STP is operated and maintained by a contractor 
under the supervision of UP Jal Nigam. The laboratory is operated directly by UPJN. 
 
The current process diagram is presented in Drawing C3 and it illustrates the major process units. The 
site plan presented in Drawing C4 provides an actual layout and location of the various process units.  
 
As part of the master planning process it is important to understand the components that make up the 
treatment works and the associated capacities of each unit.  
 
(3) Liquid Process Units 
 
The present wastewater treatment process consists of two stages: primary treatment and secondary 
treatment. Each phase of treatment acts as a removal mechanism for targeted pollutants in the influent 
wastewater stream. 
 
The wastewater flow enters the inlet collection chamber and preliminary treatment is carried out in the 
subsequent grit chamber. The flow is measured at the Parshall flume. 
 
The flow is divided into three equal streams and enters circular primary clarifiers. In the primary 
clarifiers, not only some settleable solids but also some settleable organic load are removed from the 
bottom and conveyed to solids handling process with the sludge generated from secondary clarifiers. 
The current clarifiers appears to be in good condition and working efficiently. 
 
Secondary treatment accomplishes the conversion of soluble organic material into settleable biomass 
by utilizing metabolic mechanism of micro organisms. The biomass is settled in final secondary 
clarifiers. At Naini STP, secondary treatment is accomplished with the conventional activated sludge 
process in three aeration tanks using surface aerators. The settled sludge is drawn off the bottom and 
pumped back to the primary clarifiers. 



Final Report on Water Quality Management Plan for Ganga River
Volume III-3, Sewerage Master Plan for Allahabad City

 

7-7 

 
The various components of the liquid stream are listed by treatment stage. The condition of each 
component could not be assessed and will need to be evaluated during subsequent study. Furthermore 
some of the dimensional data required for process calculations is unavailable. 
 

Table 7.9  Major Liquid Process Components 

Level Process Component Condition 

Inlet collection chamber 1 - 4.5m x 8.0m x 4.1m Good 

Grit chamber 3 - 6.7m x 6.7m x 0.6m Good Headwork 

Flow measurement 1 - Parshall flume Good 

Primary 
Treatment Primary clarifiers 3– 31.0m diameter, SWD = 3.0m Good 

Aeration tank 3 – 17.8m x16.6m, SWD = 3.9m Good Secondary 
Treatment 

Secondary clarifiers 3 – 34.0m diameter, SWD = 3.0m Good 

 
(4) Solids Handling Units 
 
Sludge consists of primary clarifier sedimentation and biological sludge from secondary clarifier, 
obtained after conversion of organic materials into cellular mass. 
 
Biological sludge is entirely recirculated to the head of primary clarifiers. The combined sludge 
sedimented in the bottom of clarifiers is pumped to the sludge thickeners and conveyed to next stage 
i.e. sludge digesters. 
 
Sludge entering the digesters is stabilized anaerobically where volatile fraction of the sludge is 
converted by bacteria into methane and water. There are no secondary digesters for separation and 
storage. The gas containing methane and CO2 is utilized for the production of electricity. 
 

Table 7.10  Major Solids Handling Components 

Process Component Condition 

Sludge thickener 2- 19.75m diameter, SWD = 3.0m Good 

Digesters 3 – 27.0m diameter, SWD = 4.8m Good 

Sludge drying beds 22 – 24.6m x 24.6m Good 

 
(5) Evaluation  
 
Average monthly data made available to the Study Team is presented in Table 7.11. The average 
monthly inflow is 66 mld. The effluent quality data shows that average monthly BOD ranges from 29 
to 31 mg/l and suspended solids from 40 to 43 mg/l. These values represent removal efficiencies of 
78% and 89%, respectively. While there is no doubt that an activated sludge process can deliver better 
performance, the above values are rather close to the specified discharge limits. The corresponding 
monthly averages over a period of a year have a standard deviation of 1.25 indicating an unusually 
consistent performance, which is not so common in actual practice. On the whole the effluent has an 
acceptable aesthetic appearance and is used extensively for irrigation of vegetable crops.  



Final Report on Water Quality Management Plan for Ganga River
Volume III-3, Sewerage Master Plan for Allahabad City

 

7-8 

 
An unusual feature of the liquid treatment scheme is return of secondary sludge to the primary 
clarifiers where it is co-settled with primary sludge and drawn off to the digesters. This is against the 
normal practice of wasting excess secondary sludge directly from the secondary clarifiers.  
 
The present sludge-wasting arrangement has several disadvantages: 

� It leads to re-suspension of settled sludge into the wastewater stream 
� It leads to increased solids load on the primary clarifiers and thereby affects their removal 

efficiency, 
� It leads to the onset of anaerobic digestion in the primary treatment stage which is exhibited 

by the presence of gas bubbles in the primary clarifiers, 
� The gas bubbles inhibit proper settling and thereby reduce solids removal efficiency 

 
Moreover, excess secondary sludge is wasted with primary sludge to a common thickener. This does 
not allow effective thickening of the two sludge streams, which have very different settling 
characteristics. This leads to higher hydraulic loading on the digesters. Normal practice is to provide 
separate thickeners for each sludge stream. 
  
The sludge digesters are operated without temperature control, without insulation or sludge heating 
arrangements. As a result their performance varies from season to season giving sub-optimal biogas 
yield. Average biogas availability is about 3,200 m3/day equivalent to 58 m3/mld. The biogas 
desulpherisation unit has fallen into disrepair and is lacking the one step required to process the 
alkaline wastewater stream. 
 
There is an elaborate cogeneration scheme involving dual fuel generators. However it is at present not 
utilized. Problems with the dual fuel generators include: 

� Lack of funds for diesel fuel 
� Electricity charges linked to contracted minimum load irrespective of actual consumption 
� Inadequate quantity of biogas for meeting entire energy requirement of the plant 
� Higher production cost using duel-fuel engine generators compared to cost of electricity 

supplied from the grid. 
 
There is clearly no incentive for using biogas and therefore the total quantity of biogas is being flared. 
 
Original process design calculations were not available to the Team and therefore design parameters 
are not known. A preliminary evaluation of the existing treatment plant process under future loading 
conditions will be required during subsequent study.  
 
(6) Current Capital Improvement Needs 
 
The digesters should be retrofitted to improve heat retention and temperature control. 
 
The return and waste activated sludge lines and pump stations should be modified to allow wasting of 
secondary sludge directly from the secondary clarifier to the thickener. This will improve sludge 
settling in the primary tank. A separate thickener is required for secondary sludge. 
 
The effluent does not meet current discharge limits for faecal coliform and some form of disinfection 
will be required. Since land appears to be limited, effluent chlorination will be the only feasible option. 



Final Report on Water Quality Management Plan for Ganga River
Volume III-3, Sewerage Master Plan for Allahabad City

 

7-9 

7.5 SEWERAGE DISTRICT B 
 
7.5.1 General Description 
 
Identified as part of Zone I in the previous master plan, this district is west of District A from Ghaghar 
nala to Sasur Khaderi river. A small area lying north and west of Nurullah road is sewered and drains 
to Lukerganj SPS. The uninhabited area lying west towards Sasur Khaderi river is expected to grow 
quickly by 2015.  
 
Wastewater that does not enter the sewer system finds its way to Ghaghar nala, Sasur Khaderi river 
and its tributary drains. Nala flow is at present untapped and discharging a large quantity of 
wastewater to Yamuna river.   
 
7.5.2 Sewers 
 
Details of the future sewer network are shown in Drawing C8. Carrying capacities of the new trunk 
sewers have been computed in accordance with Manning’s formula with value of ‘n’ = 0.015 
corresponding to concrete pipes. Sewage quantities in Table 7.4 are peak flows that the collection 
system has to sustain. 
 
Even before 2015, District A will not have sufficient capacity to absorb flows from District B. 
Therefore it will become necessary to divert wastewater from District B to Numaya Dahi STP via 
Ghaghar nala main pump station. 
 
7.5.3 Lukerganj Pumping Station 
  
The Lukerganj pumping station is located near boundary of District A and B in Lukerganj area. This 